
Prepared for 

Edwards Aquifer Authority 
San Antonio, Texas 

Prepared by 

Center for Nuclear Waste Regulatory Analyses 
Southwest Research Institute 

San Antonio, Texas 

January 2003 

CNWRA-EAA-01 



r 
r 
r 
r 
L 

r 
L 

r 
~ 
L 

r 
r 
i 
L 

r' 
L 

r 
r 
r 
r 
r 
r 
r 
L 

r 

Report No. CNWRA-EAA-0 1 
January 2003 

PRELIMINARY FEASffiiLITY ASSESSMENT OF 

EDWARDS AQUIFER SALINE WATER 

TREATMENT AND USE 

Prepared for: 

Edwards Aquifer Authority 

Prepared by: 

Roberto T. Pabalan, Ph.D. 

Darius D. Daruwalla, Ph.D. 

Ronald T. Green, Ph.D. 

/ 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

EXECUTIVE SUMMARY 

The Edwards Aquifer is the primary source of water for more than one million people in and near 
[...]
Organics and weakly charged inorganics are not removed by EDR. It also does not provide a barrier 
to pathogenic microorganisms, in contrast to RO systems. Also, the membranes cannot tolerate many 
organic solvents and most oxidizing chemicals. 

The total dissolved solids concentration affects the relative economics of EDR more than any other 
factor. As the total dissolved solids concentration increases. more electrical power is required; conversely. 
as the total dissolved solids concentration decreases, less electrical power is required. EDR has been used 
mainly for saline water with less than 3,000 mg/L total dissolved solids (HDR Engineering. Inc., 2000). 

2.3 CONCENTRATE DISPOSAL 

The concentrate stream is typically 10 to 25 percent of the feed water flow for brackish water and 
greater for seawater desalination. Therefore. a significant volume of concentrate from a desalination 
facility requires disposal. The quantity and chemistry of the concentrate will depend on the quality of the 
source water and the desalination process employed, but in any case the discharge of the concentrate will 
require an environmentally acceptable disposal method that meets the applicable regulatory requirements 
of appropriate Federal, state, and local agencies. 

Various options are available for concentrate disposal. The most common methods are: (i) discharge 
to a surface water body (e.g .• ocean outfall), (ii) discharge to a wastewater treatment plant, (iii) discharge 
with storm water, (iv) land application, (v) deep injection well, and (vi) evaporation by either thermal or 
solar application (Wilbert et at .• 1998) (HDR Engineering, Inc .• 2000). The different methods of 
concentrate disposal must be evaluated carefully because the selected method will be a major factor in the 
overall cost of the desalination project and can affect the ability of the facility to meet regulatory 
requirements. The ability to discharge to a surface water body. fresh or saltwater. is limited by regulatory 
constraints for the receiving body and the cost of the discharge system infrastructure. Discharge into a 
municipal wastewater system can be cost effective if the desalination facility is located in close proximity 
to a wastewater treatment plant. Where the desalination facility is not co-located with a wastewater 
treatment facility, the concentrate can be delivered through the municipal collection system, but analyses 
must be performed to determine the impact of the concentrate influent to the wastewater treatment 
process. 

Deep well injection disposal is most commonly used in inland desalination facilities. In many cases. 
the lack of any surface water body within a reasonable distance makes this method the only disposal 
option. Deep well injection involves disposing the concentrate in a geologic zone that contains lower 
quality water and is separated from potential potable water aquifers by low permeability zones. This 
method is potentially useful for disposal of concentrates from an Edwards Aquifer region desalination 
plant. However, its feasibility is very site specific and requires detailed geological investigations for 
specific locations. Deep well injection also has a high up front cost. 

Disposal of concentrate to a land surface evaporation pond is an option available under very specific 
conditions. The requirements for effective disposal through land application include: (i) sufficient land 
availability, (ii) high evaporation rates. (iii) low precipitation rates, (iv) low concentrate discharge 
volumes, and (v) adequate pond liner material (HDR Engineering, Inc., 2000). This method is used for 

15 



r 
r 
r 
r 
r 
L 

r 
r 
r 
r 
r 
r 
L~ 

r 
r 
r 
r 
r 
L 

r 
r 
r 

low discharge volumes (<0.01 MGD) associated with industrial use facilities and is not viable for public 
water supply facilities that will require an excessive amount of land for effective evaporation. 

Concentrate disposal is regulated under several Federal laws, and state and local governments may 
impose additional regulations. A published report (HDR Engineering, Inc., 2000) describes the potential 
state and federal regulatory issues that may be involved in the disposal of concentrate from a desalination 
facility in the State of Texas. The report emphasized the required permits, codified rules, and the 
regulatory considerations that may be involved in the disposal of concentrate by means of surface water 
discharge, discharge into municipal wastewater system, land application, and deep well injection. 

16 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

3 SUMMARY INFORMATION ON EXISTING AND PLANNED MUNICIPAL 
DESALINATION FACILITIES 

3.1 EXISTING FACILITIES 

The following tables give a summary of information on 10 municipal water desalination plants in the 
United States, seven using reverse osmosis and three using electrodialysis reversal. The tabulated 
information includes the startup year, process used, plant capacity, recovery rate, pre- and post-treatment 
methods, feed and product water compositions, concentrate disposal method, and supplier of equipment 
and membrane. The information presented in the tables was taken from the website 
http://www2.hawaii.edu/-nabilldepow .htm). 

Jupiter Reverse Osmosis Water Plant 
Jupiter Water Department 

P.O. Box 8900 
Jupiter, FL 33458 

Startup Year 1997 
Process Reverse Osmosis 
Capacity (MOD) 29.7. 
Recovery Rate(%) 75 
Pretreatment anti-sealant. microfiltration 
Post-Treatment disinfection, blending with raw well water 

(4.2 MOD) and with lime-softened water 
(13.5 MOD) 

Feed Water Composition TDS=2000 ppm 
Product Water Composition TDS=200ppm 
Concentrate Disposal injection well 
Equipment Supplier Hydropro, Inc., Lake Park, FL 
Membrane Supplier Hydranautics, Wilmington, DE 
1997 expans10n of a 6.0 MOD RO plant prev1ously bu1lt m 1990 

Cape Coral Reverse Osmosis Water Treatment Plant 
3300 SW 20th Avenue 
Cape Coral, FL 33914 

Startup Year 1992" 
Process Reverse Osmosis 
Capacity (MOD) 16.8" 
Recovery Rate (%) 80 
Pretreatment pH adjustment, cartrid2e filtration 
Post-Treatment degassing, disinfection 
Feed Water Composition TDS: 1500 ppm 
Product Water Composition TDS: 80ppm 
Concentrate Disposal discharge to wastewater treatment plant 
Equipment Supplier American Engineering Services, Tampa, FL 
Membrane Supplier Fluid Systems, Venice, FL . 1992 was a 6.5 MOD expansion. In 1985,the rated capacaty was 8.8 MOD. Blendmg amounts to 1.5 

MOD. The original plant was a 3 MOD RO plant built in 1976. 

17 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

Joe Mullins Reverse Osmosis Water Treatment Facility 
Melbourne Water Treatment Facility 

6055 Lake Washington Road 
Melbourne FL 32934 

Startup Year 1995 
Process Reverse Osmosis 
Capacity (MOD) 23.0" 
Recovery Rate (%) 85 
Pretreatment pH adjustment. antiscalant. pre-filtration 
Post-Treatment disinfection. blending with raw well water and, 

for overall peak capacity, blending with the 
South Water Treatment Plant product water 

Feed Water Composition chloride content of 500 ppm 
Product Water Composition potable water 
Concentrate Disposal discharge to saltwater lagoon 
Equipment Supplier Professional Water Technologies, 

Escondido, CA 
"The rmitted ak ca acit of the South WTP is 16.5 MOD. Theca acit of the RO pe pe p y p y p lant is 
6.5 MOD when 1.5 MOD of raw well water is blended with RO product water. As a result. the total 
drinking water capacity now available is 23.0 MOD. Currently, the average daily demand is being met 
through the production and blending of 9.0 MOD of water from the South WTP and 5.0 MOD of water 
from the RO WTP. 

Lee Hall Reverse Osmosis Plant 
36 Reservoir Road 

Newport News, VA 23608 
Startup Year 1998 
Process Reverse Osmosis 
Capacity (MOD) 5.7 
Recovery Rate(%) 81 
Pretreatment sulfuric acid. anti-sealant, cartid_g_e filtration 
Post-Treatment degassing. pH adjustment, blending with 

finished water from a conventional treatment 
plant 

Feed Water Composition TDS: 3600 mg/L. elevated trihalomethanes 
Product Water Composition TDS: 120 m_g/L 
Concentrate Disposal aerated concentrate to outfall at James River 
Equipment Supplier WaterLink Technologies, Inc., West Palm 

Beach, FL 
Membrane Supplier Hydranautics, Wilmington. DE 

18 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

Mount Pleasant Waterworks 
RO Plant 1, King St.; RO Plant 2, 7th Ave.; RO Plant 3, Labor Camp 

Mount Pleasant SC 29464-3927 
Startup Year 1991. 1992. 1994 
Process Reverse Osmosis 
Capacity (MGD) 6.8 
Recovery Rate (%) 80 
Pretreatment anti-sealant. pH adjustment. corrosion control 
Post-Treatment blending with deep well water from 

Middendorf Aquifer 
Feed Water Composition salinity: 190 mg/L. TDS: 900 mg/L 
Product Water Composition salinity: 50 mg!L; TDS: 60 mg/L 
Concentrate Disposal discharge to wastewater treatment plant 
Membrane Supplier Hydranautics. Wilmington. DE 

Arlington Basin Groundwater Desalter 
11615 Sterling Ave. 
Riverside CA 92503 

Startup Year 1990 
Process Reverse Osmosis 
Capacity (MGD) 5.4 
Recovery Rate(%) 82 
Pretreatment sulfuric acid 
Post-Treatment Air stripping. decarbonation 
Feed Water Composition TDS: 1100 m~; nitrate 
Product Water Composition TDS: 50 m_g{L;_groundwater rechar_ge 
Concentrate Disposal ocean discharge via Santa Ana Regional 

Interceptor (SARI) line (30-mile) 
Equipment and Membrane Supplier Hydranautics. Oceanside. CA 

Marco Island Reverse Osmosis Water Treatment Plant 
S. Heathwood Drive 

Tract G, Unit 25 
Marco Island, FL 34145-5029 

Startup Year 1997 
Process Reverse Osmosis 
Capacity (MGD) 5.0 
Recovery Rate (%) 75 
Pretreatment lime softening 
Post-Treatment Chlorination 
Feed Water Composition TDS: 7.500-10.500 ppm 
Product Water Composition TDS: 186ppm 
Concentrate Disposal dischan~e to ocean outfall 
Equipment Supplier Ham RO Systems Inc .• Venice. FL 
Membrane Supplier Fluid Systems Corporation. San Diego. CA 
1 MGD expans1on m 1997 to 5 MGD 

19 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

Sherman Municipal Water Treatment Plant 
243 Lacima Road 

Sherman TX 75091 
Startup Year 1993 
Process Electrodialysis Reversal 
Capacity (MOD) 6.0 
Recovery Rate(%) 85 
Pretreatment flocculation. sedimentation. filtration 
Post-Treatment blending with raw water. disinfection 
Feed Water Composition TDS: 1350 mg/L 
Product Water Composition TDS: 650 mg/L 
Concentrate Disposal surface water discharge 
Equipment and Membrane Supplier Ionics. Watertown. MA 

Carlton Water Treatment Plant 
1255 Mabry Carlton Parkway 

Venice, FL 34292 
Startup Year 1995 
Process Electrodialysis Reversal 
Capacity (MOD) 12.0 
Recovery Rate(%) 85 
Pretreatment None 
Post-Treatment aeration. chlorination 
Feed Water Composition TDS: 1300 ppm 
Product Water Composition TDS: 250ppm 
Concentrate Disposal groundwater injection 
EQuipment and Membrane Supplier Ionics. Inc .• Watertown. MA 

Washington Water Treatment Plant 
522 N. 4th Ave 

Washintdon, lA 52353 
Startup Year 1993 
Process Groundwater Electrodialysis Reversal 
Capacity (MOD) 1.8 
Recovery Rate(%) 88 
Pretreatment None 
Post-Treatment aeration. chlorination 
Feed Water Composition Brackish water TDS: 1200 mg/L 
Product Water Composition TDS: 600 mg/L 
Concentrate Disposal surface water discharge 
Equipment and Membrane Supplier Ionics. Inc .• Watertown. MA 

20 



r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 
r 

3.2 PLANNED FACILITIES 

In addition to currently operating municipal desalination plants such as those listed in the previous 
section, several projects are in various stages of development, from preliminary design to construction, to 
treat both brackish water and seawater. Construction is underway on two large-scale desalination plants in 
Florida and California, and additional plants have been proposed in those states and in Texas (American 
Water Works Association, 2002). For example, El Paso Water Utilities and Fort Bliss officials have 
agreed to work together in building the country's largest inland desalination plant. The plant will draw 
brackish water from the Hueco Bolson, an underground aquifer that provides about 40 percent of El 
Paso's municipal water supply. Water is currently extracted from the aquifer 25 times faster than it can be 
replenished, a rate that would deplete the Texas portion of fresh water within 30 years. A U.S. Geological 
Survey study indicated that the aquifer contains a vast quantity of brackish water that can be treated and 
used. The two parties will collaborate on building a 27.5 MOD (84.4 acre-ft/day) desalination plant 
capable of meeting the needs of the city and the base. Construction of the plant, to be located on Fort 
Bliss property in East El Paso, is scheduled to begin in 2003 and completion is scheduled for 2004. 

In Florida, a $110 million state-of-the-art reverse osmosis plant is under construction that is projected 
to supply 25 MOD (77 acre-ft/day) of potable water from treated seawater (American Water Works 
Association, 2002). It is the first seawater desalination plant in Florida, where several small reverse 
osmosis plants already convert brackish water into fresh water. The RO system is supplied by 
Hydraunatics of Oceanside, California, and incorporates features and polyamide membranes that will 
reduce capital costs and power consumption to desalt water. The desalination plant is located next to the 
Tampa Power Company's Big Bend Power Station. The co-location is advantageous because the 
desalination plant can take some of the very large volume of seawater used as cooling water by the power 
plant-about 14,000 MOD (43,000 acre-ft/day)-as RO feedwater. Also, co-location allows the RO 
concentrate to be discharged back into the power plant's cooling water discharge stream, at a 1:70 ratio, 
to minimize the salinity load before being discharged into a canal to Hillsborough Bay. The new 
technology will increase water costs by four times-$1. 71/1,000 gal ($557/acre-ft) the first year and 
$2.08/1,000 gal ($678/acre-ft) the next 29 years-but will be much less expensive than desalination using 
older technologies. Tampa's customers will pay an additional $7.50 per family each month (American 
Water Works Association, 2002). The plant is scheduled to be on-line by January 2003. 

On the Texas Gulf Coast near Freeport, Dow Chemical is collaborating with Poseidon Resources to 
build a 25 MOD (77 acre-ft/day) seawater desalination plant that would be upgradeable to 100 MOD (307 
acre-ft/day), making it potentially the largest seawater desalination plant in the country (Krishna, 2002). 
The City of Corpus Christi is considering a 5 MOD (15 acre-ft/day) plant on Mustang Island using 
brackish groundwater, and may later build a 25 to 30 MOD (77 to 92 acre-ft/day) plant in conjunction 
with the Barney Davis Power Station. In North Texas, the City of Wichita Falls plans to complete by 
2003 a 15 MOD (46 acre-ft/day) microfiltration and RO plant using water from Lake Kemp. The 
Southmost Regional Water Authority in Cameron County is planning to build desalination plants using 
brackish groundwater, and later from seawater (Krishna, 2002). 

21 



r 
r 

4 ESTIMATED COST OF MEMBRANE DESALINATION SYSTEMS 

Many factors influence the cost of producing potable water by membrane desalination. The essential 
cost-determining factors are (Ludwig, 2002): (i) basic process design parameters such as salinity, 
composition, and temperature of the feed water and their annual fluctuations; (ii) capital cost for process 
equipment, civil works, and infrastructure facilities; (iii) energy import and export cost (heat and/or 
power); (iv) operation cost of personnel, consumables, and maintenance; (v) service life of membranes 
and membranes replacement cost; and (vi) site-related cost factors. An evaluation of the economic 
feasibility of any desalination facility proposed for the Edwards Aquifer region will need to consider 